Severe asthma in pregnhancy
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High flow oxygen by face mask and reservoir
Support sitting up and in left lateral tilt position
Salbutamol inhaler 100 micrograms/puff: 2 puffs over approx
1 minute

Back to oxygen for 4 minutes

s the mother
improving?

Shake Salbutamol inhaler: 2 Nebuliser driven by O,
puffs over approx 1 minute Salbutamol 5mg**

If NOT improving

Continuous salbutamol by nebuliser
Repeat x 5 cycles as long as or inhaler (if nebuliser not available)
improving Repeat dose as soon as the last one

finishes

If NOT improving

IV aminophylline 250mg as loading
Give oral prednisolone 30-60mg dose over 15 minutes
or if not able to take oral medicine Then IV infusion of 1mg/kg/hr
hydrocortisone 100mg IV/IM 6 If not available ...
hourly Subcutaneous or IM
adrenaline 0.5 to 1mg

Note **

Salbutamol may inhibit uterine contractions




